TSURUGI

ASSEMBLY & MAINTENANCE MANUAL

TECHNICAL DATA
Technical data
Main retor diameter
Tail rotor diameter

Body la gt

Waight

{when fully sauipper
Engins

Most appropriate radio
to use

1,523mm (0.0 inch)
275mm {11.0 ingh}
1,330mm (52.3 inch}
4.350q (8.57 |bs)

+

Tor 60~61

Sch radia for helicopter with
b-50rvo

WADE IN IAPAN



/i‘ TSURUG

We thank you very much for buying “Tsurugi”. This is our
ultimate R/C frame helicopter, into which Hirobo has poured all the
know-how it has accumulated over ten years. So we named this
very fundamental, boundlessly potential product of curs “Tsurugi”,
which means “Sword” in Japanese. This helicopter is designed so
that anyone can operate it to make the most of its performance.

However, any complicated piece of machinery like “Tsurugi” can
be very dangerous if improperly assembled. So please read this
explanatory pamphlet thoroughly and make sure that you fully
understand all instructions before you begin assembly.

In addition, please confirm that all parts are included as listed on
the parts list before starting.

1t is nat the policy or practice of Hirobo to exchange or return parts
after the package has been opened.

In case you discover any parts that might be defective or missing,
please cantact the retailer who sold you the product, get their
signature on your Customer’s Card and contact Hirobo's Sales
Dept. with a deseription of the problem parts.

3% When making inquiries by telephone, pleaze let us know the

Handling No.

Technical data .

Main rotor diameter 1,523mm (60.0 inch}
Tail rotor diameter 275mm {11.0 inch}
Body length 1,330mm {52.3 inch)
Weight 4,350g (9.57 lbs)

(when fully equipped) The weight may vary a little with
the weight of mounted servo or the

battery, etc.
Engine For 60-61
Most appropriate radio 5ch radio for helicopter with
to use b-servo
Contents
1. Introduction .........ccoieeiiiiiiiiiiiiias P.1
2. Contents ........ccooiiiniciamaeenns S P.1
8. Caution ....evviererorrriniraa e P.1
4. Screwsandreadingsizes ......... .. o p.2
5. Necessary items (notincluded in the kit) ....... P.3~4
6. COMPONENES ...\ ovvrevnrararerennraraear s ‘P4
7. Assembly ... ... P5
8., Maintenanee ........iiiiiiiii i P41
9. Notesforsafety .......... oo cviiiaiainnnn P.44
10. Repairparts ......cc.ooouiriiiiiiiiaiins P.44
11, Partslist ..., oo P.45
Caution

Please pay attention to the folloviring warnings.

%  Please bear in mind that helicopter’s rotor is very dangerous
because it rotates at a high speed. 7

* Fly your helicopter only where there are no other people.
around.

*  While operating, you must be accompanied by someone who
has had some experience with remote control helicopters.

+  Radio waves reach a one-kilometer-distance. Please make
sure that there is no one operating on R/C within your area of
flight. (The same radio waves will cause interference unless
you keep a minimum distance of two kilometers from other
helicopter operators.)




Necessary items not included in the “Tsurugi” kit (Not included)

In order to operate this machine you need to provide for the
following items. (Not included)

@ Radio set @ Gyro
=
Gyro - na
Receiver \ _‘._«.:_.23\&_:
b
/.‘
;;;;;; ] 4 /"
o~ e L=
witch
Nl )
Control amp
@ Starter shaft 0404-403 ¥2,000
Ni-cd battery -
@ Engine starter - ® 12V battery for engine starter ® Battery for engine plug heat
2401-004  ¥1,400
@ Plug booster cord Fuel for model @ Fuel pump
{0 Fuelfilter @ Engine 60~561 class ‘® Plugwrench  2513-025 @ Muffler 0404-340 {For 05}
¥2,500 0404-341 (For YS) (For ENYA)
2513-026 '
¥1,000
N ke




Tools necessary for assembly

Scissors

5.5mm box driver for
M3

Cross gimlet

s

Hobby oil

Quick-drying glue

L-type wrench 1.5mm

<

L-type wrench 2.0mm

<

L-type wrench 2.5mm

2513-024  ¥600

Epoxy adhesive Parts tray
2513-023 ¥600
Rod end driver Rod end

2513-027 ¥3,200

L-type wrench 3.0mm

<

Screwdriver plus large
and medium

Screwdriver minus
medium

Needle nose plier

Cutter knife

Components

Cabin - Canopy *

Landing gear

Rotor

Blade holder

Stabilizer blade

o

Main rotor blade '

=
o,

Tail transmission

/ Main flame

Main gear

Fuel tank

e

Vertical
stabilizer

Tail boom brace

Tail boom pipe

Tail rotor blade

3




Screws & reading sizes

Symbols used in this explanatory pamphlet are indicated as
follows.
e Unitof measurement-millimeters.

Cap screw

indication CcSs

Set screw

indication 55

T
10

mi

g

3m

M3X1 {}TS-Z

Screw Serew
diameter length

M3 x8CS L Smm~3mm M3 x 58S
Screw Screw él&imm Screw Screw
diameter length 3l——| diameter  length
mm
Pan-head screw indication PH 8 Nut indication Nut
M3 nut
T M3x 12PH o
~—4 12mm —
g _L Serew Screw 5.5mm \
diameter length Screw diameter
3mm
Tapping screw 1 indication TS-1 9 Nylon nut indication Nylon nut
M3 nylon nut
M3 X 8TS-1 Y
X
o] sk &
ew crew .
diameter length Screw diameter
3mm
Tapping screw 2 indication TS-2 1 0 Flat washer indication FwW
3mm

g3 X IX1FW
o\

Inner  Outer Thickness
diameter diameter

Flush-head serew indication = CS8S 1 1 Bearing (straight) indication  Bearing
(£2) M3 X 10 flush-head 3mm
=0 2 , Brg. 3X8x 4
S \ N\ ) /
=] _L Screw  Screw j mim Inner = Outer Full

12

[ diameter length [ ! diameter diameter length
3Imm 8mm
Flush-head tapping screw | indication CTS Bearing (w/lange) indication Bearing F

7
10mm

<

3mm

M3<10 flush-head TS

VN

Serew  Screw
diameter length

Bmm
‘ 3mm

Brg. 3X 8 X 4F
N\

Inner  Quter Full
diameter diameter length




~ Pivot bolt (D}

Pivot bolt (K}

e ©

66 ball radius pin

© /(O
M2x6CS

© [(pomw

M3 x 8 flush-head screw

@ [mm

Swash plate asse.mbly

o Install pivot bolt (D) and pivot volt (E) to
the swash plate body.
Note: When there s a difficulty in
mounting pivot volts, tie them
them with M3CS etc.

Pivot bolt ()

Pivot bolt (D)
Screw locking agent
[\N§ A (all the seven spots}
Pivot bolt ()
/ 0 Pivot bolt (E}

%%55 ball radius pin

%—- M2 6CS

3 Assembly of cooling fan and starter pulley

o 1Install cooling fan to starter pulley with
M3x8 flueh-head screw. (Screw locking
agent must be used.)

Starter pulley
~——"]
Cooling fan

|l/1

N
E _ Screw locking agent

M3 x 8 flush-head screw




4 Engine assembly

M4 3¢ 10CS { Remove drive washer and key which is

attached to engine.
© [I[ﬂ]]ﬂﬂ @ Put tapered collar, starter pulley and starter
pulley washer on engine axis and fasten them
with drive nut (lock-tight) which is part of the

engine component.
g5 ball Note: There are three different kinds of
“ O starter pulley washers. Use the one

which fits engine axis.

3 Install elutch shoe with M3 10CS,
M2x8PH @ Tnstall g5 ball to throttle lever with M2XBCS
@ (klm:ﬂm and M2 nut.
® Install engine mount with M4x15CS
{temporarily).
M2 nut Note: The engine blocks must be mounted
on their correct positions.
@ Q {See Dwg @®. The engine block with

mark O is mounted in the right side

tc the engine shaft.)
M4x10CS

Screw locking agent

M4x15CS

O [

Clutch shoe with axis

Use the one which fits engine axis. Drive nut

screw lock

Drive washer which helongs to

Starter pulley washer
engine component.

For ENYA (black)
For 08 (gold)
For YS (black with line)

Starter pulley

Cooling fan

Tapered spacer

Engine block R

Fix with vice, ete.

Mark -

M4x15C3
Engine block L

g5 ball

M2x8PH




M3x8TS

@ (>

5 Installation of cooling cover

Cooling cover

{Note) When the 0404-340 or 0404-341 HIROBO muffler is used,
cut away the shaded portion of the cooling cover.

@ Install cooling cover with M3x 8TS.

il

M3 xBTS

M3 xBTS

Engine lassembly

/
|

o —

T

N

s
B
2]

L

(@ Cut the cooling cover of the engine carburetor
as shown below,
@ Cut cooling cover at its R and L boss areas by
2.5mm.
fo) (2
®
©
a ©
7 Cl.'lth
® B
I
45mm
2.6mm
a7
Cut —’I—L‘—
6mm

Clutch bell assembly

Cooling cover




Freight

Code No. Particulars Q'ty Price charge Remarks
0402-21¢ | Tail housing Assy 1
0402-217 Tail housing 1 set
0403.025 | 99-25 tail blade holder (A)B) 2 for
0404-314 Gear with shaft 1
0404-315 | Tail second shaft 1
0404-31¢ | #5 miter gear )
0404.318 | T@il pitchlever (A B) L ;511;
040'4_320 Tail pitch plate set 1
0404-321 Tail pitch plate 1
0404-392 | Tuil pitch plate boss 1 set
0404-336 Tail joint g2 1
0404-518 Tail gear case 1
0404-519 | Taildrive guide set 1
0404-538 Tail rotor blade 2
2500-033 | Brg. ¢6Xg12X 4F ZZ 2
2500-057 | Brg. g3 X @g6X2.5F ZZ 2
9500-062 | Bearing p4X g9 X 4H thrust "
2500-068 { Brg. g5x@l3x47ZZ 9
2505-002 | M3 nut 20
2505-006 | M3 nylon nut 10
2505-013 | M2.6nut 20
2506019 | FW ¢3X4.5X0.5T 10
'9593.009 | Tail drive shaft set ) WAnSUS pime
9524-003 Rod end pin M2 4.5 1o
9594-004 | Double link pin type 9
2531-003 Set screw M4 X 4 10
9539.002 | Cap screw M3x 8 10
2532.005 | Cap screw M3 X 16 10
2532.00¢ | Capscrew M3x20 - 10
2532-030 Cap screw M2.6 X8 10
9532041 | Cap screw M3x 14 10
2534.005 | T2pping screw M2 10 No.2 type 10
2539-006 M2 X 6 shouldered truss 9

54




7 Main frame L assembly [

° Engine assembly, bearing holder, double
bearing holder, bevel gear assembly and
gyro mount are to be installed with screws

M3 xBTS
shown in the figure below.
@ Cm Note: Tentative assembly
M4 %488
& M3 nut
@ H]]]Il @\ Note; Use quick-drying glue to fix M3 nuts to bearing holder,
o [ double bearing holder and bevel gear case.
M3 nut E ﬁa
@ D Note: Installing
1 Double bearing holder ‘
© Em /[\ ’Y Bearing comes top

M3x10CS H Qf““"',;o) I ;

© (uumw

M4X10CS Double bearing holder

O [

Starter coupling

\!
Clutch bell

Note: Install the W bearing holder

s0 that the clutch bell does
not move vertically. :

p4 quenched washer

© |

Bearing comes bottom

M4x 413/@ Starter coupling

Cooling cover M3x8TS

M3x12TS

Gyro mount

\ M3x8CS
M3 x10C§

M3xX8CS

M4x10CS

#4 quenched washer

10




Lever assembly

{ Install g5 ball to each lever with M2x8PH
EX ¢5ball BCrew.
Install g5 82,5 metal to each lever and
match it with either lever shaft A or B.
#5 ball O
M2.6X6CS
#5X TX 0.4FW M2x8PH
M2.6% 6 flush-head screw éb
@ t Lever shaft A - - G/ g5 ball
\% P lever B
i 1 1
Lever shaft A I \ Elevator lever
44 B-ring #5x 8 2.5 metal
(:) l H I 5X7><0.4FW
Lever shaft B . #5x8X2.5 metal Elevator stay
@ r ]L ] {Letter B)
/CP ~
#5ball 7% \
¢4 E-ring
{Letter L) M2x8PH
@ Lever shaft A
M2.6x 6 flush-head screw
g5 X T X0 4FW
© | | "w
M2x8PH
#EXTX0.4FW
@ OI[IIIDD Aileron lever L.
#5XBX2.5 metal
5 8% 2.5 metal
@ D Lever shaft B
g4 E-ring |
Metal set ) g5 X 8X 2.5 metal
=
_ /@ @b ball
o | © seraarn BEC
#5 X TxX0.4FW
N © © ) Cé% #5 ball
© © I-type lever @(Letber D
o | © e
o | ¢ |
X EX ¢5ball (Letter A) @ 5 X 8% 2.5 metal
M2x8PH \
M2x8PH ZAS
ol @
Elevator stay EX g5 ball
O 1 Elevator lever A
To) |
O [~

Ll

11




Servo attaching nut

p2.6FW

© |

M2.6X 14TS

@ Quuwe

M2.6X6CS

© [

M3 8CS

M3 nylon nut
B
X TX04FW -

O |

9 Main frame L assembly I

{0 Install each lever to main frame L with screws

shown below, _
Install engine-control servo with screws shown
below.

M3 nylon nut W
1

/@) #5XTX0.4FW. 2

\ \

1 N
=7

gEX Tx0.4FW j

Engine-control servo

Servo attaching nut

12




M2.6x6CS

© [

M2.6X 14TS

@ G

M2x8PH

® (o

Lever shaft A

© ]

p5 X TX0.4FW

O |
g4 E-ring @

Servo attaching nut

#5X 8¢ 2.5 metal

Main frame R assembly

10

° Install g5 ball to aileron lever R with
M2 8PH screw.

° Install 65X 8% 2.5 metal to aileron lever R,
match g5 % 7X0.4W with lever shaft A and
assemble them with illustrated acrews.

¢ Install pitch servo with acrews shown

below.
M2.6X6CS
g5X8x 2,5 metal
M2x8PH
Z g5 ball
M2.6x14TS Aileronlever R
L\K Lever shaft A
. ' '
@__— ¢4 E-ring
N
oW 85X TX0.4FW

$5X 82 5 metal

#5 X T 0.4FW

:%\ Servo attaching nut

Pitch servo

© |

Metal set

Main frame assembly

11

©ooocoo

° Assemble main frames R and L with
illustrated screws temporarily.

©6 0000

M2.6x6CS

© [m

M3x8C3

Q© [mm

M3x10CS

O [ Jmm

M4x10CS

O (Jmm
M3 nut @D

M3 = 8TS

© (i

¢4 quenched washer

© |

M3 %64 cross member

M3 X 64 cross member

M3 X 8C5

M4 x10CS
M3 % 64 cross member

©

13




M2.6 X 14TS

@ dumw

#2.6FW

© |

M3x10CS

O [Jumm

#3X8X0.5FW

© |

3% 53 4.1 collar

© O

M3x18CS

12

[ TID

O L

Bre. 98X 16X 5F

©

#3X4.5%0.5FW

© 1

5% 10% 4F metal

|

#10Xgl6 % 5F
bearing holder

M3x10CS

g3X 8% 0.5FW
93X 5x4.1collar

#5 % ¢10 X 4F metal
$3x4.5%0.5FW

M3x18C5

Pitch torque lever

Installation of servo slide mount

Install elevator servo and aileron servo to
the servo slide mount with M2.6 X 14TS and
#2.6FW screws.

Install servo arm A and servo arm B to the
gervo slide mount with metals, collars,
washers, and screws shown below.

Attach metals shown below to main fraines
R and L with screws, collars, and washers.

M2.6X 14TS
gif
1Y &
#2.6FW —_d, I Q;C{'DJ g ?? Elevator servo
= M3x10CS

Aileron servo

o
e —

#3X 4.5><0.52w\%
e e
& B

Servo slide mount

N

>

/5

Note:

=2
0,
[} Ca

Servoarm A

e

Servoarm B

L

p3IX8X0.5FW .

5x 4.1 collar
p5 X pl0 X 4F metal

Servoarm B

g5 X 10 4F metal

g3x5x 4.1 collar
#3 X8> 0.5FW

<]
M3x10CS

%\ 63X 8X0.5FW

M3x10CS

| #3x8x0.5FW
p3x5x4.1 collar
45X 910 X 4F metal

#10 % p16 X 5F bearing holder

Attach pitch torque lever with servo
arms at right angles to the frame.

14




M3x8CS
M3x10CS

O (Jumm

M3x12C8

O (o

M3 nylon nut

© @

At this time,
tighten all the
screws completely !/

Installation of radius stay and L angle

° Install radius stays R and L respectively
with screws shown below.

® InstallL angle with M3 X 8CS and M3 nylon

nut.

Fasten all acrews securely.

Main flame -
Radius stiay R
! M3x10C5 M3 nylon riut
M3x1208 \@%
L \@% =
~
e

L

_J

M3x12CS

° Remove M3x10CS
and attach
M3 12CS.

M3 X 10CS to the
rear part of radius
stays Rand L.

15



M3x8CS

Q© [um

M3 nylon nut
u
Cross member M3 33

©

Cross member M3 X 21

14

Installation of front stay and crossmember

¢ Install front stay with M3 8CS screws and

M3 nylon nuts.

® Install crossmembers M3 21 and M3x33

|

M3 nylon nut

with M3 X 8CS screws.

16




Main gear assembly

15

M3 x 8 flush-head screw

@ [mm

M3x8
Flugh-head screw

° Install bevel gear to the main gear assembly with M3 X 8 flush-head serew.

Note: If too tightly fastened,
the bevel gear becomes distorted.

M3 8 flush-head scr‘ew

Bevel gear
O @‘ L\ Main gear
Main gear
Bevel gear

If the flush-head screw is

“too tightened, there will be |
.« &n opening between the

bevel gear and main gear,

M3 x 8 flush-head screw

X =8

Main gear

M3x16CS

O [ jmmmmm

M3 nylon nut
|5
M4 X488

O m

Always make sure that
main mast has no up and down
play before the flight !/

Main mast assembly

16

®  Pull up main mast completely and
pass it through mast lock and
fasten it with M4 X488,

° Pass main mast through bearing
holder of the main frame assembly
and install the main gear assembly

g

\d M4 x 4SS

with M3 16CS screw and M3 nylon ) -
nut. 4 Pull up the
main mast.
Lower mast lock K
to the bottom. Mast loc
Note: Make sure that _(
mast has no up /=713
and down play./ —““\O
Up and down play of mast
may cut off bevel gear’s
1 teeth.

M3 nylon nut

M3x16CS

17




Installation of rotor head, wash-out, and swash plate

17

Install g5 ball to wash-out with M2x8PH

M3 nylon nut SCrew,

Pass main mast through swash plate, wash-

out set, and rotor head.
@ @ ® Install wash guide pin to wash-out set.
Note: Screw it in to fit the groove of
main mast.
° Install rotor head with M3x20CS screw
M2x8PH and M3 nylon nut.

@ (um

M3 x20CS

O [

Wash guide pin

S (w

d5 ball

O

Wash-out set

) l
(' )
M2x8PH
i\@ T Swash plate
o




M2 rodend .

(@©emm

Note: For easier assembly,
option parts such as
rod end driver and rod

end pliers are available.

Option parts
2513-024 ¥600
Rod end driver

Rod end

18

Adjusting rod assembly

o Screw rod end into adjusting rod as shown

(O)emy

below. .
Swash control rod |4 required o Use M2 45 adjusting rod.
) N . M‘/nﬂ ] 45mm o |
o Or== =70
CZ_C} 1= =3
' {  26mm |
| 1
Aileron type 1 leverrad ]1 required | o Use M2 X 16 adjusting rod.
32
Cut rod end by 1mm for use.’ lmm_é_ } = =l

- Option parts
2513.027 ¥3,200
Rod end pliers

" Adjusting rod

Q

Aileron servo rod (R) |1 required | o Use M2X 100 adjusting rod.
I‘—-. 100mm —
P w
I 86mm . I
b |
Aileron servo rod (L) / 2 required o Use M2 70 adjusting rod.
Elevator servo rod (R) i/
T0mm
= ~
@ o
| 53mm ]
Elevator servo rod (L) 1 required I o Use M2 130 adjusting rod.
< 130mm ___J|
Falega o I | } |
| 116mm
Pitch rod [2 required | « Use M2x 16 adjusting rod.
" 16mm
| I i
. —>‘——-’r #2.5mm~3.5mm
Stabilizer control rod I2 required J o Use M2X 70 adjusting rod.
TOmm o
g | — ) :l
I 55mm J
e {
Mixing arm rod 2 required I o Use M2 90 adjusting rod.
1[\ 90mm m| '
@ =3 = )
| T6mm J
Pitch torque rod 12 required J = Use M2 35 adjusting rod.
‘\-‘0 W\d\' 35mm

!
L

19




-~ Installation of each rog

19

T
Q
I

—
o
I

-
=
<
<

Swash control rod

Aileron I-type

lever rod

_/;J
[
s

(LR

— ==

M3x10CS

Radius stay A

20

M2x10PH

@  (Jummm

@5 ball

O

M2 nut

©

M3x10C3

M3 nut

M2x10FH

Aileron servo horn

Elevator servo horn




& (umm

5 ball

Q

%
ﬂ

P

g5 ball

Serve horn

/K I

Pitch torque rod

| A\ Elevator servo rod (L)
N
O3 6N .

AN
3|
<\

S

Aileron servo rod (R}

S A"

e

2
S /

Use the second hole
from the outside.




Fuel tank assembly
20 |

V74 = T X7
M3X20C8 @ Fuel tank assembly §7M§% / f /’:’/ LC”Q{
© E:ﬂm LO/’U(r‘ — fd /WO/C)/Z

Aluminum pipe ___

Z

Fuel tank Large /
Small ™~ M3 X 20CS
\
\
Tank cap
Silicon tube

Fuel tank weight:

Fit the silicon pipe (separately sold) into the
pipe with a weight in the fuel-tank, then
connect it to the engine carburetor. (Better to
attach the fuel filter separately sold.)

@  Fuel pipe laying

Notes: The fuel pipe lays differently
depending on the engine and the . .
amount of muffler pressure. For fuel filling (Please plug when the flight starts.)
Please read each engine’s manual.

To the pressure of the muffler.

e

To the carbur
ey

Fuel filter (separately sold} ;

\HIROE0/

N /]
. Muffler pressure j

~—— Carburetor
—» Lubrication

22



M3x16CS

© [

flnuntimi

M3 nylon nut .

© @

M3 X583

© (@

21

M3 nylon nut
Antenna pipe

Landing gear assembly and installation of fuel tank

Fuel tank assy

M3ix16CS
5 - g}

Skid foot

@

P

M3 x 553

Quick-drying glue

Skid pipe cap Skid pipe

23




22

Tail drive guide B

_J

=

Tail drive guide B

Pass this through octagonal tail boom.
Note: Good to push with tail
boom brace etc.

Tail boom assembly

Pass g2 stainless pipe through tail drive guide B.

@2 stainless pipe

(Neutral detergent is
good to use.)

Tail boom brace # ’
'

Tail drive guide B is inserted in
the center by pushing on the tail

boom brace etc.
|
| ;
[ s ——— ) ;
o
A B |

Tail drive guide A

Push the @2 stainless
ipipe to the front of
the tail boom.,

Quick-drying glue - |

Pass the tail drive guide B (from the front of actagonal tail boom)
through 62 stainless pipe, and then insert it in the octagonal tail
boom (Stop it by 60mm from the front).

Tail drive guide B
<
r 1 o
Push the stainless pipe.
= i ,
Tail drive guide A

s

Push the tail drive guide A into the back of the octagonal tail boom,

[*]
a
then stop 82 stainless pipe 10mm from the tip of the octagonat
tail boom.
_ 1.1 A&
P Quick-drying gluj
10m Completed tail boom Pour the quick-drying

Toes

1 0ot

-l

? glue and fix the tail
: ; o] [w]

drive guide.

24



Installation of tailboom and rudder servo

23

Rudder servo mount

P, |
/ g . Octagonal tail boom
M3x28CS Tail boom holder \
Rudder servo M3 nylon nut

M3 % 35CS

M3 nylon nut \@‘\\N
D

Rudder servo mount

M3 nylon nut

M2.6 X 14TS

--M3 nylon nut
C
M3x15CS

O [Jommm

M3x22CS
© (s

M3x28CS
O (F—mmmmm

M3x15C8

M3x22C8

M3x10CS Hexagon cross member M3 X 64

Tail boom holder R

5C8 |
M3x3 7 M < — Push

O [ J/“

M3X10CS - 1\

O [mm d

It must be touched only on this side.

Hexagon cross member M3 <64

©




M2Xx10TS with slot

® (ue

Rod end pin M2Xx 4.5

® (=

M3x 3585

O M

M4 x488
© M

#5 bail

O

M3 nylon nut. -
E
M3xX8CS

© [um

Counter shaft

r__/J—H Piano wire

Bevel pinion shaft

Tail gear assy assembly

24

O Tail blade holder assembly
e Combine the tail blade holder (A} and (B) to
the tail housing Assy, then assemble them
with M2 10TS,

M2 10TS with slot

Tail housing Assy

Tail blade holder (B)

Tail blade holder (A}

Qil or grease UP

-Ensure the clearance

S D:;- about 0.5mm
@ Tail transmission Assy assembly D lij 0O
O o]

* Install g5 ball to the tail pitch lever with Note: The rod end pins should

M2x8CS. slightly move.
¢ Install the joint to the tail transmission Rod end pin M2X4.5
Assy with M4 x 4S8, ™~

Tail transmission Assy

Position the screw end at the

cut surface of the shaft.
Joint
Tighten the joint M2x8CS é
= \\ .
atthishole.  g5bali &
Tentative assembly M4x 458 _ Igc:i- :: ‘fiﬁi .
#2 piano wire

Piano wire

Counter shaft

e

\ Insert the piano wire into the

counter shaft.

M3 x20CS
Octagonal tail boom

26




Installation of rudder control guide

25

M3x10C3

© [ jmm

M3 nylen nut
=
M3x12T5—2

© (o

M3x10TS

@ (uw

Horizontal stabilizer
bracket L

M3x10TS

Tail boom brace

Tail boom brace terminal
<3

/ ) Tail boom brace
cZ :

M3 nylon nut

M3x10CS ()

27



Installation of stabilizer .
27 é‘fﬁ}’?\ Horizontal stabilizer covering
= . .
Vertical stabilizer covering - o _
e l Horizontal
- stabilizer
M3 nut
: D M3 = 18CS
\
; #3 X IX 1FW
M3 nylon nut M3 nylon nut

E | ‘

N, C:D i
#$3XIX1FW . ‘

© | <4

M3x18CS M3nuth
© E M3x35CS

M3X35CS

#IX9Ix 1FW
M3X16CS o8 Installation of tail blades
O [ mmmm
Wrap the lighter side with a tape.

M3 nylon nut I /

™ l’

@ @ /\éi)l Tail rotor blade
' Balance the tail blade.
3 o M3 nylon nut

M3 nylon nut

~~

] g 3
I \ Normal 275mm >l

= \ M3X16CS B

Note: If the tail moves slightly during the flight,
cut the tail blade as you like.

28



MZx10PH
@ (o
65 ball

&

- M2nut
@ B
M2 rod end

©T—

Linkage of rudder
29 g

e Pass the rudder control adjusting rod.
< Install the g5 ball to the servo horn with the
nuts shown below.

Adjusting rod for the rudder control

27} i )

| Approx. T42mm J
[ i

E—szmeH
L 45 ball
) i
ervo horn S \ Ixomm-lzmm
o\
|

— M2nut

o Insert the rudder control adjust rod as
shown below, and then fix it with quick- "
drying glue.

M2 rod end Tail pitch lever
Rudder serve

:FGIT Glue W”

Rudder control guide

M2 rodend

29




Transmitter and servo setting

30

@ To confirm that the servo (mode I) works, turn on switch after
connecting transmitter, receiver, and servo. Then confirm the
direction of rotation of the sticks and the servo.

When the direction of rotation is incorrect, change the reverse
switch of the transmitter and set it to move as designated.

(In the case of using the transmitter set without a reverse switch,
please use the reversal servo.)

Throttle & pitch “
High

Aileron
Right
@ Elevator servo

Low (slow))

Elevator

@ Installation of gyro
Affix the gyro to the gyro-mount with two layers of double
coated adhesive tape.

Be careful of the direction about installation.

The details are shown in the manual of the EYyro.

Installation of receiver and gyro-switch

Install the switch, as desired, to either serve mount or mecha-
mount.

Installation of battery and receiver

Install them to the mecha-mount with double coated
adhesive tape.

Fix the servo cord, etc. with the attached unity band,

@ Basic operation of sticka
" Basic operation of sticks of SST-EAGLE is the same as the large-
sized R/C helicopter.

@ Rudder Right
@ Rudder Left
@ Elevator Down
@ Elevator Up
@ Aileron Right
Aileron Left
@ Engine-control ~High
® Engine-control Slow

)

o
I}




31

Adjustment of linkage

@ e o

@

@

S

Linkage during hovering

Horizontal

Blade holder

/Waah-out

Elevator lever B |\ i

Aileron lever

Mount the servo slide at right angle to the servo arm.

Mount the pitch torque lever parallel to the servo arm.

Keep elevator levers A and B, and aileron lever R - L, at right
angles (Adjust with four pieces of linkage @

Assemble the swash plate parallel to the frame. (Adjust with
four pieces of rod @),

Turn on the transmitter switch and keep the servo of the pitch
in neutral.

Set the transmitter stick at hovering place.

Set up the servo horn as shown in figure ®.

(Note) Adjust the lot not to be stretched tight.

Set up the blade holder at 5.5° with the pitch gauge.

(Adjust by the pitch rod @)

5.5°
OiliC
— —
Elevator lever A
Servo slide mount

Pitch torque lever

Pitch servo

K)




‘Linkage of ruddér
32 d

{Note: The tigure fram below)

17,

Approx. lOmm¢ x P

(@ 'Turn on the switch of the transmitter, and set the rudder servo

at neutral.
(@  Set up the tail blade between 5° and 6° with M2 rod end.

Note: Hovering speed of rotation changes the pitch of

the tail biade holder.

Rudder movement

Rudder right

Approx, 6§°~7°

Tail rotor blade

Rudder left

32




33 Handling method of pitch gauge

& Putthe pitch gauge into the blade holder of the rotor head Assy.

Blade holder

Stabilizer bar

Stabilizer bar

Make the bar level.

Keep this part level with the
stabilizer bar,

Keep the stabilizer bar level. (Lay the body horizontally.)

7,
‘2 Referring to the table below, set the stabilizer bar to each
pitch gauge line, and read the pitch.
‘4, Use transmitter to set angle as shown below.
% The pitch depends on the engine fuel, muffler, etc,
I Pitch setting  (This data is available when the The standard value is indicated.
|] [f computer transmitter is used.}
= = Pitch stick Hovering Idle UP1 Idle UP 2 Auto-rotation
0 \ - _
’@ﬂ I High pitch 13° 9° % 15°
\ Hovering 5.5° 5° 5° 5.5°
P e
I] U —_— Low pitch Minus 3° Minus 3° Minus 5° Minus 5°

33




Pitch curve setting

A

ﬂ |] Hovering Idle CP 1
Stick high
(T
Fan il ey
[I I] Hovering
Stick low
Idle UP 2 Auto-rotation

/

(Notes) This setting shows generai pitch curve. {Computer
transmitter)
Difference will sometimes occur by the engine or the
body.
Adjust it by tlying.




Linkage of engine control

34

Engine control servo slow

Trim slow
/ Slow {engine stop}
Drum
@ Carburetor Slow (idling)
r\ ® Dr Trim high
- L/

| a [{

Engine control serve high 1mm @ U

/ Carburetor

(Hovering)

i
10%~50% | Ot
Carburet.m; i
(Full cpening)
@

° | D I
uu

‘1 Turn the engine-control stick to slow and trim to slow.
Install the servo horn to figure .
Use M2 rod end to adjust carburetor until fully closed.

@ Drum

¢

% Turn the engine control stick to show trim-high.
Adjust the carburetor drum to be open by about lmm.
(Figure ‘Z))

3 SBet the engine control stick to the hovering. Adjust the
carburetor drum to be open by about 40 to 50%. (Figure @)

4, Turn the engine control stick to high.

Adjust the carburetor drum to be fully open.
(It is adjusted until it comes to the length of M2 rod end and the
servo horn.)

35



Linkage of aileron and elevator

35

M2x10PH ‘—-__? g

1
85 ball /0

G

Swash plate

3
Parallel

o

90°

e
TN TN
B L AD—

Elevator servo

Aileron servo

\-___/} R

1
10mm 10mm lﬂinm 10mm

A j

Parallel

Make 82 holes on the servo horn of aileron servo and elevator

servo 10mm from the center, and then install g6 balls using

M2x 10PH M2 nuts.
Adjust the swash plate in parallel using M2 rod end.

©

o Swash movement

. 1o e
Elevator UP o0

s

9
'=~'1
o

‘ Elevator DOWN

ic4n
o]l

Aileron left

e

Aileron right @)
T
ol e
i
The figure seen from behind [

The figure seen from behind | |

Front




Cabin assembly

36

Cut to the right and left of a cabin after putting cut line

together.

Cut

Cut line

Je— Cutline

@ Coat with paint used for poly-

@ Mask the wind shield with the masking

@ Wash the cabin with the detergent.

carbonate.

tape.

Note: Coat from the back.

Note: After the coating has dried,

remove the masking tape.

37




& Glue flange into cabin with the clear-bond (used for the rubber
and plastic).

Bond \

I
I
P
& Glue epoxy-type adhesive to adhesive parts of back sides of
cabin.
Epoxy adhesive

(Note) Don't use epoxy adhesive on
this part of canopy.

v
Epoxy

@ Hole for the cabin installation & starter shaft processing

Starter shaft hole
Make 8 hole.

Make g10 hole.
(Right and left)

38




8 Installation of cabin damper rubber
Instali cabin damper rubber to the part with holes (7}, and fix it
with quick drying glue.

Cabin damper rubber

Quick drying glue
Cabin damper rubber
—- Cabin
@ Installation of cabin
Affix cabin to body with cabin installation collar and
M3x12CS. @ ©000 Metal set

EERCRCIOXC)

¥ .
Cabin installation collar
(plastic parts)

~a @@ f! -
’“' a \‘((- fv@

@\
e
e M3x12CS

39




Main rotor assembly

37

> Install the root end to the main rotor blade.

© Mark with a ball point pen etc at the outer circumference of the
root end. (On both sides)

@ Cut the tube with the cutter knife at about 1mm inside of the
mark. (From both sides)

s Screw the root end with M3x 12TS.

©  Glue the root end with an quick drying glue.

°  Before the quick drying glue is hardened, insert the root end into
the blade holder of the rotor head so that there is no opening
between the root end and main rotor blade.

+ Balance the main rotor blade.

Gd—o0

-

Wrap a lighter main rotor blade with a tape or decal.

Fill up the opening at the weight with the
epoxy adhesive, and rub the convex with T
sandpaper etc to make the main rotor wing.

Rotor head

M4 x35C8

Blade holder

M4 nylon nut

40

Note: Screw so that the main motor blade can
move slightly.




Maintenance

In the case of a fall or crash

Replace the main rotor.

'

Check each section. { Parts have scratch or are broken.

" vES |

Y NO

Replace the parts.

R

E Hovering fli g ht A vibration can be seen.
. {Set the tracking.)
YES | [ NO
Check the main mast | The main mast is bent. o K

ves [ | wo

. !

Replace the main mast. Check the main rotor blade. | The main rotor biade is not balanced.
| YES | | NO
) - The tail rotor blade is not,
Balance the main rotor blade. Balance of the tail rotor blade. | 1 oo 7% "o o0
YES NO  The yoke and feathering spindle
are bent.
Y
Balance the tail rotor blade. || Check the rotor head.
YES NO
The center hub is bent.
L y
Replace the yoke. Check the center hub.

| |
YES NO

{ ' Y
Replace the center hub. Please contact HIROBO
_ Service Engineering.

TEL. 0847-41-7400
FAX. 0847-41-9361

41




Replasement of main mast-

D Remove the M3X20CS and M3 nylon nut from the rotor head
assembly.

@ Remove the wash guide pin.

@ Remove the main mast lock M4 x488S.

@ Remove the main gear assembly, M3 X 16CS, and M3 nylon nut,

M3x20CS

Wash-out Assy

Ry

M4x 458

Main gear Assy

St M3x16CS

® On the main mast, there is a flaw when the mast lock is
installed. File the surface.
® Pull up the main mast to remove it,

File the surface.

I S
'\: ¢
[N ol

/*_,’

. Mast lock




Replacement of center huk

. Remove the M3 U nut and M4 < 15C5.
2 Remove M3 X 8CS from the seesaw.
Remove the M3 X 585,

g e

Remove the seesaw pin.

Seasow

Center hub

Replacement of yoke

T Remove M5 nylon nut. M5 nylon nut @ Remove the blade holder.

M5 nylon nut
Blade holder

« f

05°

0.6°

O
O

\
l
¥

Note: The yoke has a coning angle of 0.5°.

43




Note for safety

HIROBO LTD. shall have no liability or obligations whatscever
at any time for any personal injury or property damages or for any
special, indirect or this product.

If you are new to R/C helicopter flying, please seek the assistance
of an experienced R./C helicopter flier. Since a R/C helicopter is a
highly complex machine, a mistake in construction or initial
adjustment could result in a integrity of the machine.

- A R/C helicopter flown by an expect appears quite innocuous.
However, due to the high main rotor head speed sued, a potentially
lethal situation does exist.

Fly only in designated areas and never neatr or above spectators.
It is highly recommended to join a local R/C modeling club and to
purchase liability insurance through the national organization.

For further details please contact the shop where you bought
your helicopter.

Parts for repair and maintenance

< Purchase of parts>

If parts of your helicopter are missing or damaged, please but
them at the shop where you purchased your helicopter. Please tell
your healer the part numbers and the names of the parts. If it is
difficult to obtain replacement parts; please place an order for parts
directly to Sales Department of HIROBO LTD., or your country’s
distributor, with remittance including freight charges. Please
state your name, address, zip code and telephone number together
with the necessary parts No., name and quantity. If your order
covers more than tweo kinds of parts at the same time, only the
fright charge that is the highest among the parts is to be paid. All
the other freight charges are free.
© The freight charges herein are based upon the current rate of

Jun. 1, 1990, They are subject to change.

@ The consumer tax is not included in the indicated price. Remit
the amount of money (Parts list X 1.03 plus postage).
{Decimals and to the next whole number is rounded off.)

Sales Department,

HIROBO LTD.

530-214, Motoyama-cho, Fuchu City, Hiroshima 726 JAPAN
Telephone: 0847-41-7400 Fax: 0847-41-9361 Telex: 645760

Order example
0404-508  Main motor blade
0404-050  Octagonal tail boom pipe L=735

0404-209 MainmastL=178

2 sets

1set

2 sets

Price

4,500
1,600

1,000

Freight
charge

9,000 1,000

1,600 800

2,000 360

Total {12,600 1.03)+ 1,000

Ground total

¥13,978

44




-

<
)

e —
RS
W

2532-026
Y

2505-016

0404-345

0404-508

2525-00

2532-004

0404-347

1

2531-003

Option parts

0401-002 Metal made seesaw

2506-005

2500-061

2500-036

2506-03 3

S

0404-503
2529-003

B

2530-011
521-054

2

i 2506-019

2522-001 g

®

@
@, (O
@&

2534-007

E\ 2531-002

!
)

SV o

7
0404-5056 @
0404-506

2532-022

0404-507

!
@

2521-052

2500-067
é =

509-01¢

@

2522-011

2522-009




Freight

Code No. Particulars Qty Price charge ‘Remarks
0401-002 | Seesaw (Metal made) 1
0404-001 | Mixing arm (With bearing) 1
0404208 | Stabilizer blade CG type 9
0404-232 | Seesaw 1
0404-345 | Cover film 1set
0404-347 | Stabilizer bar 2
0404501 | SX Stabilizer control arm 2
0404-502 | Centerhub 1
0404-503 | Yoke 1
0404.504 | Blade holder 2
0404-505 Dampexj rubber 9
0404-506 | Damper collar 9 .
0404-507 | Rootend 2
0404-508 | Main rotor blade 9
0404-533 | FFR R/H Assy
2500-036 | Brg. g3 X g8 4F ZZ 2
2500-044 | Brg. ¢8 X ¢16x5 ZZ 2
2500-081 | Brg. 64xp9x4 ZZ 2
2500-067 | Brg. g4 X a13xX52ZZ 2
2500-089 | Bearing thrust ¢7x 15 9
2505.007 | M4 nylonnut 10
2505-016 | M5 nylon nut (thin type) 10
2506005 | FW 46X 0.5T 10
2506-019 | FW g3 4.5%0.5T 10
2506-032 | pBX 12X 0.5FW 5
2500-01¢ | SX seesaw pin 1
9521052 | #4X8x4 collar 2
2591-054 | SX blade holder bearing collar 2
25239001 | Adiustrod M2x 16 5
2522009 | Adjustred M2X 70 5
2522.011 | Adiust rod M2x 90 5
95925.001 | #5 boll (hardened) 10
2529-003 | O-ring P-7 5
2530-011 SX pivot bolt g5xX 12.5 (M3 % 7} 2
25631-002 | M3x 588 10
2531-003 | Setscrew Max4 10
'92532.004 Cap screw M3x 12 10
2532022 | Cap screw M4 X 15 10
2532-026 | Cap screw M4x35 10
2532-028 | Cap screw M2x 8 10
2534007 Tapping serew M3 X 12 biack 10

46




. 2500-072 0404-209
2505-002 -

0404-537

2500-068

0403-010

0403-085

0403-038

0404-510
2530-005

%

2500-049

. 2500-046 0404-513 2500-047

2505-006

“__2508-003
2532-006

47



Freight

Code No. Particulars Qty Price Freigh Remorke
0400-004 Metal made cluteh bell Yining 2
0402-319 SE bevel gear )
0403-010 Jd-10 slide block set 1 set
0403-p11 | 9911 #10 mast lock -
0403-038 JJ-38 W-type wash-out 1 set‘.
0403-085 JJ-85 W-type wash control arm 9
0404-023 | Radiusarm N
0404-034 Clutch bell with gear 1
0404-209 Main mast L=178 |
0404-509 | Bevel pinion gear set )
0404-510 | Bevel gear holder :
0404-511 Bearing holder set w_tfpe .
0404.512 | Main gear 95T )
0404-513 Auto-rotation drive shaft L
0404-531 | Swash plate set )
0404-532 | #5 ball radius pin :
0404-537 | Joint shaft cover )
2500-046 | Brg. g6 X 12x4 ZZ 9
2500-047 | Brg. 812Xg21%5 22 2
2500.048 | Bearing s12X 16L one-way "
2500-049 | Brg. g10Xg19x5 ZZ 2
2500-066 | Brg. g6 Xgl9X6 ZZ 9
2500-068 | Brg. p5X 913X 4 ZZ 9
2600-072 | Brg. ¢3 X ¢7x3F ZZ 2
2505-002 | M3 nut ”
2505006 | M3 nylon nut ”
2508-003 Stop ring 8-12 .
2509-003 | Needlepin 2X11.8 A
2525.001 35 boll (hardened) ”
2530-004 Pivot bolt (D) g5 65X M3 5
2530-005 Pivot bolt (E) 85> 7 xXM3 >
2531-003 | Set screw M4 x4 o
2532.004 | Cap serew M3x12 »
2532-005 | Cap screw M3 16 10
2532-006 | Cap screw M3 20 10
2533-006 Pan head screw M2 X 10 20
2538-008 | Countersunk screw M3 8 AS-43 10




0404-403

0404-402

a(@©

2532-021
4;063
0404-012

0404-010

@) ) 3 0404011

0404-118

2538-008 R N I
- 2534-003 ',‘ ’ ‘ i |
% ‘ . 0404-514

0404-515

 2506-014

2532-021

2525-001
2533-006

0404-044

49



Freight

Code No. Particulars Q'ty Price chatge Remarke
0404010 | Starter pulley washer for OS 1
0404.011 | Starter pulley washer for ENYA ;
0404.012 | Starter pulley washer for YS .
0404-044 Divisional type cooling cover 1
0404-083 Clutch shoe with shaft 1
0404-118 | EX cooling fan :
0404-402 Starter coupling S-60 )
0404-403 Starter shaft ]
0404.514 | Starter pulley set )
0404-515 | Engine block R
L1
2505-001 | M2 nut ”
2506-014 | FW #4X9X1 hardened .
2595001 @5 ball (hardened) o
o530.021 | Cap screw Mdx10 10
9532.022 Cap screw M4 X 15 o
2533-006 Pan head screw M2x 10 20
9534.003 | T2pping screw M3x 8 black 1o
2538-008 Countersunk screw M3 X8 AS-43 10

50




2532-012

ﬂ

2532- 038

Q
. 25606-004

0403-069

2522027 2594.001

0403-077

£ P
51 -



Freight

Code No. Particulars Qty Price charge Remarks
0403-069 JJ-69 stabilizer set 1 set
0408-077 | 9-77 tail boom brace set 1 set
0404-050 | Octagonal tail boom pipe L-735 :
0404-515 | Horizontal stabilizer bracket 1
0404-517 | Budder control guide set 1
2505.002 { M3 nut ”
2506-004 | FW g3X 8% 0.5T 20
2522027 Control rod M2x 752 .
2524.001 | Belllink o
2532012 | Cap screw M3 35 "
2532.038 Cap screw M3 x 18 10

52




~ 2505-002
2505-013

0404-518

2505-006

26500-068

0404-316

2500-068

0404-315

0404-314 Q @
2531-003 .

Q)

_ 2505-006

2532-041

2500-068

2500-057

2506-019

. 2532-006
2532-002
. 2505-006

0404-320 0402-216

0404-519

2532005
2623:009

0404-538 -~
Note: The drive shaft Is 1,000mm long.
Cut it with a plier etc. L/
(it is 762mm long according to the kit standard.)

63



Freight

Code No. Particulars Q'ty Price charge Remarks
0402916 | Tail housing Assy )
0402-217 | Tail housing Toet
0403.025 | 99-25 tail blade holder (A)(B) 2 :;J;
0404-314 | Gear with shaft )
0404-315 | Tail second shaft )
0404-31¢ | 95 miter gear )
0404-318 | Til pitch lever (A.B) : arg]i
0404-320 | Teil pitch plate set :
0404-321 | T#il pitch plate :
0404-329 | Tail pitch plate boss 1 set
0404-33¢ | Tailjoint g2 L
0404518 | Tail gear case :
0404-519 Tail drive guide set )
0404-538 Tail rotor blade .
2500-033 | Brg. #6X @12 X 4F 22 o
2500-057 | Brg. g3 X $6 X 2.5F 2Z g
2500-062 | Bearing g4 X @9X4H thrust "
2500-068 | Brg. p5Xp13X 4 ZZ 2
2505-002 | M3nut "
2505.006 | M3 nylon nut ”
2505-013 M2.6 nut 20
2506-019 | FW g3 % 4.5X0.5T 10
9523-009 | T2l drive shaft set - T
9524003 | Fodend pinM2x4.5 To
2524-004 Double link pin type 2
2531-003 Set screw M4x4 1o
2532.002 | Cap screw M3 X8 "
2532.005 Cap screw M3 16 10
2539-006 Cap screw M3 X 20 1o
9532.030 | Cap screw M2.6X8 o
2532041 [ Capscrew M3x14 "
9534005 | Lepping screw M2x 10 No.2 type 10
2539-006 | M2X 6 shouldered truss A




Option parts -
2500-056
Bearing gb X 8X 2.5

2522-005

@ 2533-005
2525-001
2524001 0
404-521 0404-520
2522.005 ~

2506-032

2506-032

0404-520

0404-520

2624-001

0404-520 é.k& %

_ Q.
2525002 ~
A9 i
2595-002 0404-520

2524-001

2522-004 0404-522

2522-00¢

@
A

~ 2
2522-005
2533-005 : s _ @tﬂ
2525-001 (For engine control)
2505-001

00000

©ooo000

55



Code No. Particulars Q'ty Price Freight Remarks

charge

0404-520 | Leverset -
0404-521 Lever shaft set g :1!
0404-522 Bushing set 5
0404.523 | Elevator lever stay ' )
2500-056 | Bearing#5X8x 2.5 "
2505001 | M2 nut "
2899.0p1 | Control rod M2x16 5
2522004 Control rod M2 35 S
2529.005 Control rod M2 X 45 p
2522.009 | Control rod M2x 70 .
2522.013 | Controlred M2X100 :
2522.023 Control red M2Xx 130 -
2524-001 | M2Rodend p
9595001 | 95 boll (hardened) ”
2525-002 | BX #5 boll -
2533.005 | Fan head screw M2x8 20

56




2521-053

: / 0404-522 . 2532.003
2532-003 2506019 Option parts . - 0404-530 o
2506-00¢ PO 2500-085 i’
0 A=

Bearing ¢5X 10X 4F -

S
k\._/ )
&

e
4 D
2505-002

%M-
0404-524

(e

poigis

0404-529

2511-015

2532-003

2532-002

2511-016

~0404-525

’ \ 2532.002

.m%

2511-007

0404-522 /

0404-525

2532-002

2505-006

0404-205

0404-112




Freight

Code No. Particulars Q'ty Price charge Remarks
0404-027 [Skidpipecap :
0404.112 | Large fuel tank Tset
0404-205 | Landing gear Assy Toot
0404-20¢ | Skid foot A
0404-333 | Skid pipe black "
0104522 | Bushing set ;
0404-524 Servo mount set 7: ::;
0404-525 Main frame >
0404-52¢ | (L?angle 5
0404-527 Mechanical plate L
0404-528 | S¥ gyro mount :
0404-529 Tail boom holder 1
0404-530 | Radiusstay )
2500-085 | Dearing g5 X 10X 4F ;
2505-002 | M3nut ”
a505-006 | M3 nylon nut o
2506-004 | FW g3 X8 0.5T ap
2506-019 | FW $3X4.5%0.5T 10
2511-007 | Cross member M3x 64 ' "
2511.015 | Hexagon cross member L=64 "
2611016 Cross member M3 x22 2
2511.017 | Cross member M3x 33 2
2521-053 | #3%5%4.1collar "
2532.002 | Cap screw M3x8 ”
2532003 | Capecrew M3 10 o
2532.004 Cap screw M3 X 12 e
2532038 | Capscrew M3x18 -




/ HIROB30O
i*'i \ TSURUGI
/ [ 7’“‘“‘ “‘: -
/
ey ABSEMBLY & MAINTENANCE MANUAL

0404-522

0404-534

TSURUGI Tsumeal
A f Tty s /j,;l
TSURDAI
HIROSBO HIROCZ0
DUEETEN HIROED @,
12305618 ISR e =) 0
LinnruEm

= l*,—f R

[ o e

om0 o) FRRzss FFRs==

HIRORO.

@@@@@@

200000

0404-53¢ /

0404-535 /




LOE6- LYY [H00PL-v(cR0) Tl ORI
9204 PLZ-0SSINMIS Wb SN

— 1l

SN0
Ifh.n..nhe.u,ﬂvmmpiﬁ
MR
LF (%0821 A& =052+E€0° T X000 =MBRD
B4 052 & HE
2 - o 000TA  SmC—ae, (i)
o : CARd BRI
5 a| @YD || oy g TR b 1R+ E0 X B —s s
H e DEYRELIIUNESEMSBHT I EE
x| @ ¥E HESORIQEERD
x5 @ E L AR YRR BT h oMY ¥
8
£ 8
L
fr, ©
9
_.m c
=¥
74
o] — "
m. ™3 el - w m
G
1
. -t W W EE % g Wy — &= ONRE
: _
g % le S cx % E£B/F@ . RLFY
= -]
gl | | IE -]
AR RE 3.2
a 1B 18 &5 S8 - ( JEEESL
g J13lelgt2 _ .
Z |wle 9|2 | n /% (£ ) ‘ ndgef
< 212|228 :
S b - - G - H H = Y S
=l
= X

60



Step up option parts

EX tail housing

¥9,800

pIX 605 FW
Bearing 63 X9x3 OP ’i

Casoty]

/]

¥100

¥1,200 A€ SN

2512-005

0404-086  Symmetrical tail rotor blade  ¥800 E’E

0404-323 /ém housing " ¥00 (_)3;”’*

2500-061%" Bearing ¢4x 9X4 ZZ ¥1,200 7T

0404-101  EX tail blade holder ¥300

2532-028 M2x8C8 ' ¥800 @
P 25327005 1 AISMIBCS g —

QL 0.0 Rearing.gd e (40

)

2500-062

8606

L~

0404323

2500-C61

g ﬂzm

404-120 I Wash-out set

¥12,000

0404-307 Engine 1J mount

0404-141 EX Carbon tail drive pipe set
0404-539 Bevel pinion shaft for Tsurugi’s carbon

/

~
XDy,
[

2500-056 {Pearing pb X g8 X 2.6 ¥1,200
Used for the lever.
2500-085 Bearing 85X 10X 4F ¥1,200

8./

Usged for the servo slide mount and servo arm.

0404-330 Nletal made control
arm ¥1,600

0401-002 Metal made seesaw 0404-340 Muffler(For O8) ¥6,800
¥2.200 [0404-341 Muffler(For YS)
{(For ENYA)
¥6,800

2410-001 Rev. counter

0404-113EX starter pulley
For OS

0404-114EX starter pulley
For YS each ¥5,100

Rotor revolution meter
¥24,800

61




